Customer ECN#

DATE

Bolts on engine.

\ L\

e

25
4
26
4 /28
1
26
4
25
4
29
1

-
-
-
~—
|
™~
LM
21
1
23
22 1
1
S B
1
1
:”"M
ZZa

PDO7
REV2 8-29-08

frame,engine prep

NOTE: New Part

19
2
18
2
17
2
(20
L/
(30
\ 2/ 62
=N 4/
/ >/
J 32
2
e
sl,w” i
' 8 7 Attach with loctite
1 g @glue@
y 2/
7 1
1
3
L1 1
1
|
2 7
2

No process sheet required

ISSUE DESCRIPTION E C N ;H; CHANGED | APP’D |DATE
BY BY

36| 1 base plate 57-0002

35| 1 Reloy Bracket 56-0019

34| 9 |38 Nut 54-8303

33| 2 Bolt 3/8" x 15 54-8344

32| 2 1716 OD * Washer 54-8326

31| 9 | 3r8° Washer 54-6302

30| 4 Bolt 3/8°-16x2.75" 54-8301

29| 1 | Engine mt. front 56-0003

e8| 1 Englne mt. back 56-0002

271 1 Crank shaft pulley 56-0003

26| 11 | MO Lk. Washer 54-6306

25| 11 [ M0 x 25 Bolt 54-8305

24| 1 Coolant plug 54-8457

23| 1 Bracket 56-0010

22| 1 Nut 56-0022

211 RPM Sensor 54-8067

20 1 Fuel separator/water sepoarator [S6-oo2

1912 (Nt 54-8356

18 | 2 | flat washer 54-8312

171 3 Bolt 5/16-17x1 54-8308

Relaﬂys from engine harness 61 Fuel fiiter bracket 56-0013

56-0020 15| 3 | Bott 57-0003

1411 Elbow fltting 56-0016

132 Bolt 1/4'x20x.5 54-8321

12| 5 | KEPS Nut 54-8345

® 1nit Ar fllter assy.

® 10| 1 | Ar fitter bracket 54-8146
9 | 10 | Washer, 5/16 54-8309

8 12 | Nut, 5/16 54-8310

7 | 10 | Bott, 5/16" x 18xl 54-8308

6 4 Electric Warning tag 54-8060

S | 1 | Electric Warning tag 54-8277

4 | 1 | Emission tag 54-8699

3 | 1 | certified welght tag 56-0060

2 | 1 | seril # Tag 57-0023
1 1 Main Frame 56-0037

KEY |QTY. | DESCRIPTIN PART NO| cl:‘n't
| PERRIN MANUFACTURING INC. fesesses

unless othersise specified

1 place dec. = 067
2 place dec. £+, 0327
3 place dec. £ 0167
anguler

2

@ BN _ 9/27/16

[

Material

Thie
APU ASSEMBLY

Engr. Ref.

;-gmﬁ 1:;.: DYNASYS 57_1000




